2 of%

LIST NO. 1048

PNEUMATIC TOOL PARTS LIST

B NAILER.
Model

@ HITACHI

1987-4-10
NV45AA(E2)

GINAL

nvasaa (OR

b

®)

DOCNDIC)
(58)67)(@8)09) (m) () (g

)
(s )
2
- fa
P
i S )
AR TERY
Q i =8
> LSy A4
a Sarave
.

)

\l




9<Faz—7

2 o~ 4

PARTS NV4BAA(E2)
o | Code No. Part Name Q'ty Remarks
1 949662 Hexagon Socket Hd. Bolt M5 x 25 -2 {10 pes.)
2 | 949454 Spring Lock Washer 16 for M5 {10 pes.)
3| 876179 Top Cover 1
4 | 876710P Exhaust Cover (B} 1 ‘
5 | 949757 Hexagon Socket Hd. Bolt M5 x 20 4 {10 pes.)
6 B76712P Packing {F) 1
7 | B76713P Packing (G} 1
8| 872821 Valve O-ring 2 Ul 7P
9| 877370 Vaive-Rubber Sy Aoedd Jaloe 1 inctod—10
48| 877404~ | _Exhaust Valve-Rubber 1
1 876711P Head Cap (B} 1
12| 876174 Piston O-ring 2
13 877954 Piston 1
14 | 876161 O-ring {SB5} 3
i5 | 877126 Cylinder O-ring (D} 1
16 | 876168 Cylinder Plate 1
17 877486 Cylinder 1
18 876167 Cylinder Ring 1
19 876172 Cylinder Spring 1
20 | 877123 Cylinder O-ring {A} n 1
21 877122 Cylinder Guide 1
22 | BI124 Cylinder O-ring (B) 1
23 | 877992 Body (B} 1
24 877125 Cylinder O-ring (C) 1
26 876169 Cylindar Damper 1
26 877891 Damper Ring 1
27 877750 Piston Damper 1
28 877993 Damper Sheeat 1
29 | 877754 Packing {A) 2
30 877996 Damper Piece 1
ki | B72971 E-Type Retaining Ring 2 for Shaft 3 mm
32| 877825 Feeder Shaft 1
33 877761 Feeder Spring 1
34| 877997 Tail Cover 1
35| 878001 Feeder 1
36 877826 Feeder Shaft Ring ) 2
37 | 949664 Heaxagon Socket Hd. Bolt Mb x 30 q {10 pes.}
38| 878000 Nail Guide Shaft (A} 1
39 —_ Name Plate 1
40 | 949241 Machine Screw M5 x 20 1 {10 pes.)
41 876205 Washer 1
42 | 950565 HITACHI Labsl 1 till 7. 1986
42A| 957561 HITACHI Labs! 1 since 8. 1986
43 B77131 Packing (D} 1
44| 876714P | Cap 1
45 872035 Dust Cap 1
45 949821 Hexagon Socket Hd. Bolt ME x 16 3 {10 pcs.}
47 | 949867 Roll Pin D3 x 36 1 (10 pes.)
48 949235 Machine Screw MEx 8 1 {10 pes.)
49 944260 Washer 1
50 | 875650 Safety Bolt 1
51 876676 Safety Spring 1
62| 877785 Push Lever 1

.



¥ oF 5

PARTS NV45AA(E2)
l;:::' Code No. Part Name 'ty Ramarks
53 | 949558 Nut M5 1 {10 pes.)
54 875643 Plunger Spring 1
55 | 874820 Plunger O-ring 2
56 | 876739 Safoty Plunger (A} 1
57 | 877995 - Valve Bushing 1
58 | 875638 Q-ring (S12) 3
59 | 878003 Plunger {8) 1
60 875637 Valve Packing 1
61 875645 Urethan Ball {B} D7.14 1
62 | 875644 Valve Plate 1
63 876738 Trigger Valve Bushing 1
64A| 878121 Trigger Plunger 1
65 876203 Trigger 1
66 | 949866 Roll Pin D3 x 30 1 {10 pes.)
67 { B72645 O-ring {1P-9} 1
68 | 877763 Feed Piston O-ring (1.D. 14} 1
' 69 | 878002 Feed Piston 1
70 | 877764 ‘Feed Piston O-ring {1.D. 11} 1
71 | 877767 Packing {E) 1
72 877766 Feed Piston Cover 1
73 877479 Magazine Bushiing 1
74 | 949819 Hexagon Socket Hd. Bolt M5 x 10 2 {10 pes.)
75 | 876682 Lock Shaft 1
76 | 949776 Rolt Pin D3x 10 1 {10 pes.)
77 | B77374 Guide Lock 1
78 | 877372 Spring 1
79 877756 Nail Guida 1
80 | 949865 Roll Pin . D3x28 1 (10 pes.)
81 | 877999 Main Nail Stopper 1
82 | 877998 Nail Stopper 1
83 877468 Sub Stopper Spring 2
B84 877469 Nail Guide Cover 1
85 t 877758 Cover 1
86 877471 Cover Plate 1
87 | 949453 Spring Lock Washer 2 for M4 {10 pcs.)
88 | 877838 Hexagon Socket Hd. Bolt M4 x8 2 {Seal Lock Boit)
S0 877149 Stopper Spring 1
91 877151 .Magazine Stopper 1
82 | 945255 U-Nut M5 1
93 877150 Stopper Pin 1
94 877901 Caution Plate 1
95 | B77906 Magazine 1
96 | 949228 Machine Screw M4 x 40 1 (10 pes.)
a7 875246 Washer 1
a8 877894 Holder Spring 1
99 877893 Nail Holder 1
100 877895 Magazine Cover 1
i1 876465 Nylan Nut M4 1
102 878006 Label 1
103 878005 Magazine Assy 1 includ. 31, 83~91,93~102




oL
STANDARD ACCESSORIES

NV45AA(E2)
E;?:'" Code No. Part Name Oty - Remarks
501 | 944458 Hexagon Bar Wrench 4 mm 1 for M5 Bolt
502 | 943277 Hexagon Bar Wrench 3 mm 1 for M4 Boit

Loy

Code No. 99506891



